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February 9, 2007

Dr. Shin, Hyun Gwan
President

B&B Korea

474-2 Gasan-ri
Gasan-myeon
Pocheon-si
Gyeonggi-do
KOREA

STATEMENT OF EXPERT OPINION

I am pleased to provide my expert opinions concerning the Atometal line of coatings
formulated and manufactured by B&B Korea.

I visited South Korea during the week of January 22, 2007. During my visit, I toured your
manufacturing facility, met with your technical 1taff, and visited a number of sites at
which Atometal coatings had been applied. These sites included| pier structures|at
Incheon, flood control gates at Bu’an, and new highway bridges near Incheon
International airport. In all cases, the Atometal coating systems are performing well in
very aggressive environments.

In my expert opinion, the Atometal line of coating materials is unique in the coatings
industry. The combination of a robust resin system with high-grade ceramic pigments has
resulted in a line of coating systems which are both durable and highly corrosion|
[resistant.|I look forward to the introduction of the [Atometal line of coatings to the US

Imarket|so that facility owners in the[US can availlthemselves of the benefits o

9”“'& 2

Jon R. Cavallo, PE, PCS
Vice President
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Dr. Shin, Hyun Gwan
President

B&B Korea
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Jon R. Cavallo, PE, PCS
Vice President




ik 8. gz =zo==AAE A1}

CERTIFIED COPY

Pt Coramic Coating Certificate Nushers  SEQOS11742
AM-C
Clew BNB Co. e Seoud
Chients Drider Nusher:  NoRe Dute: 2 July 1998

Order Stwtws:  Complete

Tavwpee o [Rades
Farsr: e Fisal: 100/ D6 98

This certificate is issued to  the Messrs,, Kyung Heung Ind. CO., Ltd., Pocheon, Kyongki-Dao, to
certify that the undersigned Surveyor to this Society did attend at the building site, Yang Ju,
Kyongki-Do on the above date for the purpose of examining and witnessing tests for the
urndermentioned ceramic coating.

[ sipn Conirol Coatin
Trade Name ! AM-C
Type of Coating - Silicate
Applicability : Refined Spirvits, Crude Oil, Sea Water
Surface Preparation Blast cleaned 150 8501-1, Sa 2v:
Number of Coat ; 3 Coats x 60 Microns
Dry Film Thickness ¢ 180 Microns

The coated steel pile (400 mm O.D) was vertically hammered in to the carth up 7.3 Metre dee
[with 82 times impact by means of 7 Tons hammer. |

On completion of hammering, coating condition has been examined viseally and tested by using
of pin hole tester. No recordable defects found from the surface of coating,.

The coated steel pipe (45 mm O.0) was vertically hammered 20 times by using of 5 Kg Hammer.
Mo recordable defects found from the surface of coating,

The coated steel plate (300 x 200 x 12 mm) was hammered 20 times by using of 5 Kg Hammer. No
recordable defects found from the surface of coating.

From the results of the above tests, it is considered that the above ceramic coating is mechamically
suitable for corrosion control of general steel structure.

However. it is recommended that, in order to achieve finnl recognition, chemical & environmental
test to be perforoved additionally.

1: 7€ &M AL
2 : 823| E}A
3:7.3M Z 0| &E}

=g, UAY W Bls

Survevor to Llowvd's Register

NOTICE: This cortificate is sulyject to the termng and conditions voerleaf, wlich form part of teis certificate.
B R Lisrya®s Hegister of Shipping. repistimed oifice, 71 Fevehioch Steeet, Lossdon T 455
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Ministry of Electricity and Wafter
Shuwaikh Power Generaftion & Water Desalination Station
P.O. Box: 516 Safat 13006

January 22, 2013

Project: Trash Racks of Shuwaikh Desalination Plant
Subject: Certified Coating Work at Shuwailkh Desalination Plant

To whom may it concemn,

| am pleased to inform you that | have entrusted Certified Coaling Work of B&B
Corporation with trashracks at Shuwaikh Desalination Plant, Kuwait and am
extreamely happy with great performance of this ceramic coating material as well.

I have noticed remarkable change from their coating work and am highly satisfied
overall with both antifouling coating material based on ceramic and installation.
Therefore, | can guarantee that ceramic coating of B&B will save your cost.

From start to finish, | am completely gratified with not only the coating products that
installed in shuwaikh, but also with B&B Corporation’s commitment.

We did experience a problem with the frashrack coating for a long time but thanks
to ceramic coating material of B&B, the issue was quickly resolved and we have not
any problem since.

please accept this letter as my recommendation of your ceramic coating products
of B&B.

As stated above, | would recommend both your ceramic products of B&B and their
technolgy and aiso feel that my decision to choose B&B ceramic coating material
was a choose well made.

Sincerely

A
a4z gz O L0HS

Efi+3 2HES 2|0 2HSHA o Zoll = H|MH[Of ZAL
e
()

=
2
=
=
o
1B
T
o om
R
Il
Hu
2
2
I'I'I
§
Iy
-I-
>
Im



2MZASH 2K Epoxy putty M EXF ZH2 9l M| B0 S5 A =7

@ 7|E epoxy putty(Interguard 812, IPK)0i| H|S{l HA{S| Xt=F0| CHEZ At AL,

@ 87X Z2E0 HEA|, 7| & epoxy putty0i H|s] 20| FOfLtCt,

® BN el M=t HF =0t =220 o{24=20| ULt
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4.4 &
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FHEQ 42 U N2EY A, 2EHEE( oo £AHd S Hotet At Ch3at 22 28
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= C A

1)

A SAOA AFESED QL= epoxy putty(Interguard 812, IPK)E 25°C2| 2 = 0f|A{ 24A| 2
SECHAZAE RO S0 = 275t =X LH R0 A HE[7F Sl e = A4S =20l 3*—1‘- ALt
[atA, S| AF2SI QU Interguard 8125 23 23 88 HLeIEM B2XE 6ot

S5tE7|o] ZHZEZHO| M, Ceracoats BE =X M| M| BAt2i0| &4 AX|EH

1} EH2350 E27H0| EL%H2] 0|AMS L}EIL D QI oL} XX ZHZH0| 30591 HQ =2

STE 0|8¢%t Dolly M7HA| ExxH2| MjE‘go| x| ACt w2t =T 7+

7* O] Mol A20| ZIAXHO| AO{ME “Ceracoat’E HEE A2, 8 ZE +HE
SN A7)0 M52 We|st ZHo 2 TiCHEICE,

SE7|9| HUZUO| M, “ThistleBond"= M =Y ZtH0| 1A[ZH2l FLR0 HE 7t A2 =2
THEE|H, SAb yarde| HAQAS n2{ed O 25| 147 20| &% =FHUS +ASC= A
= 2N eR W2 03 F0| US A= AR ECH
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HEAVY INDUSTRIES CO,.LTD
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Corrosion Control

B2 JUN NANE WM BEB #1494
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Disorame i Ceramic coating / Epoxy Coating

 oGke -E-E%"E_"-l' O|2A[EI 4 : (ASTM: American society of Testing Materials)
Disbondment of £}
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SUPPLIER CERTIFICATE

Company Name
Address

Validity of Certificate December 14, 2019 ~ December 14, 2020

This is to certify that the above
mentioned company is a supplier
that has provided KOGAS with
goods or services.

DECEMBER 14, 2019
Dhaie of becsee

KOREA GAS CORPORATION

SRTNATAAHAIZ o
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72. 3 % 24 TN pH 5.8~8.6
1) M2 RENE AEole DAY At ¥ REES PANSIK OSE ! 0.0058¢/£018}
XRE3 uws €3 M2 oiu Beiae=we| Ceramic Coating for | EU 3RE  (3om/t0I8
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L290] M& (NORSOK) Q1=

8, Tekeunosaneop-ro 28bean—gil, Nam-gu, Ulsan, 44776 Korea TEL 82-52-279-0400 FAX B2=52-279-04D1
Report No » TBK=2019-003839 Receipt Date © 2019.06.26
Representative : Shin Hyun Kwan Test Completion Date : 2020.01,29,
Company name . BB Co. Ltd.

Address - 56, Gasan-ro 96beon-gil, Gasan-myeon, Pocheon-si, Gyeonggi-do, Korea,

Sample name  : AM=C-T1000

Test Results

TEST ITEM . UNIT | SAMPLE | RESULT | TEST METHOD
Coating performance testing of ! ! !
me Sﬂﬁrjshme structure(NORSOK 5 e See report | NORSOK M-501, Edition§

* Attachment : Report on Test Results
Mote s 1. The test results of this test report are anly limited in to the samples and sample names provided by the client and do not
guarantee the quality of all products of the client. You Can check website (www ktr.or kr) or QR code to verify

the authenticity of the certificale.

2. This test report shall be used only within the purpose of its defined usage and shall not be used for public relafion,
adverfisement and lawsuit,

3. This test report is olny valid when printed on KTR original report paper with hologram and when re-issued by KTR,
Thie copy and the elecironic file of the test report are only for reference,

{- }.'-'-_--.f'-_. t r-"( Wi ."":'---}. J:ﬂ'-" )
L 6 é o L) "j‘l\yﬁﬁ' : }’{ﬁfp igﬁﬂf
Frepared by LEE M SUNG Feviewed by Ryue Tae Gyus
Tel * 052-279-0421 Tel 1 1577-0091(ARS A—@)

2020.01.29

Korea Testing & Research Institute

President

OR Code for forgery
LEQO|HHEFM-501), T ST Y= ol
CERAAELS 32 4,200A| ZF St L 54, o

W c2bd B si=AX] Al 7|EX(8mm) / S=E 2
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CHINA CLASSIFICATION SOCIE
T Al e S
CERTIFICATE OF WORKS APPROVAI

T AT 7= o E 5T P TR A

to eertil e sl x
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WIS Manufacturer

BNB Corporation
HubtiAddress:

56, Crasan-rn Ofbeon-gil, Gasan.myoon. Pocheoe-si, Cyeonggi-da, Kores

i PR Product
i
Coating
Lt b
Antlcarrusive Paint for Ship
HHmbdNotations
Fmil
N EERL A pproval Standard

1PN (RRMMA T (2008) RAMEAHMIAR IR

Chapter 1, Part Two of Chins Classifieation Society Rules for Classification of Sca-gong Sicel Stips 2018 and ity Arcodmens
2 PR (AR R D RIR

Chagter 3,China Clansiflcative Society Guiilelines for Survey of Structurs Anti Corroalon for Shigs

3. GB/T GT4R-2008 (MBS RED

CRT 6748- 2008 Asticorrosive paint fur ship

T Nntended for
WY L M Shipn and Of febore Inatallations

01 Ho1H/ Jan, 01,2024

| aoendeel Ao HE
Jan. 020

WL B 3 MPage 1 of §

NO 815244
APPROVAL CERTIFICATE
FOR MANUFACTURER
Certificate No, 1 SELO32E6-PAMD] Inmitial Approval : [st April, 2015.
Product 2 Paints
Manufacturer : BNH Corp.

56, Cinsan-ro S6beon-gil, Gasan-mycon, Pocheon-si, Gyeonggi-do, Korca

Product Description :Kind = Corrosion Resistant Paint
Anti-fouling Systen

Sew the “Appondix”

Approval Condition : Tmu certlfluta is valid on condition that mn annual plent sedit
he Approval of Marufscturer is carried out snd found to be
natru!a:tar\r by the Society

THIS IS TO CERTIFY tha the above-mentioned product has been approved
in accordance with the relevant requirement of this Society’s Rules and /or of the recognized
standards as follows snd entered in the "List of Approved Manufiscturers and Type Approved
Equipment”,

Ch.3, Sec.1, 105 of the Guidanee for Approval of Manufascturing Process and Type Approval

This Certificate is valid until 315t March, 2020 subject 10 peripdical survey
Reissued ot Seoul, Korea on 16th April, 2015

KOREAN REGISTER OF SHIFPING

Gemeral Manager of
Seoul HBranch Cffice

Natr 11 The appeoval will by aunwerasticnly supweided and ihe Cerificoiy become imvaiid from it expiey date of e Ceriglicane
i M vt s het et Juts it S pripmted o e memewal nf the Cernificare 1wt msderway
2. Tiee masigiicinres shinlol oy shve Society af iy sobifieaiion o chuampes it may afect e vabidio: of this
Cortificite

A Aacwn AT

CERTIFIED COPY NN
peve Coramic Cosing "“'-'"'*’""‘"A ‘

Clent Kyung Heung Industry Co.
o q. —1
o ﬂ — |

firder Statee Complete

\

/

Clmer's Onder Mwwier None

Suunpectsan Dk
Fnt: and Funt 1006/ 98

Vhris certificate is ieswed to the Messrs.,, Kyung Heung Ind, OO, Ltd,, Pocheon, Kyongki-Dv, to
cortify that the urdersigned Surveyor o this Society did attend at the building site. Yang Ju,
Kyongki-Do on the above date for the purpose of examining and witnessing tests for the
undermentioned ceramic coating.

Corrasion Con tin:
Trade Name ¢ AM-C
Type of Coating ¥ Silicate
Applicability : Refined Spirits, Crude Oil, Sea Water
Saurface Preparation. © Blast cleaned 150 8501-1, Sa 21z
Number of Coat ¢ 3 Coats x #0 Microns
Dy Film Thickness 180 Microns

The coated steel pile (406 mm ©.0) was vertically hammered in to the earth up to 7.3 Metre deep
with B2 imes impact by means of 7 Tons hammer,

Om completion of h 1, coatin dition has been examined visually and tested by using
of pin hole tester, No rocordable defects found from the surface of coating.

The coated stoel pipe (45 mm O,0) was vertically hammered 20 times by asing of 5 Ky Hammer.
No recordable defects found from the surface of coating.

The coated steel plate (300 x 200 x 12 mm) wes hammered 20 times by using of 3 Ky, Hammer. Mo
recordable defects found from the surface of coating,

From the results of the above tests, it is idered that the b amic coating is mechanically
suitable for corrosion control of general steed structure,
However, it is recommendid that, in order (o achieve final gnition, chemical & 1

test 1o be pecformed additionally.

€. Y. Bang-
Survevor to Liovd's Register

INOTICE: This certificate is sulyeet to the terms amd. litions wrerirag, which form part af thi

15 Ly s Mingisner i Sy, epimiryyel s, 1 Frmebrch Sveed, Lamdors 117500 4390
‘\ Appendix
'\ Endorsement for Periodical Audit
Certifiente No : SELII2R6-PA D] Date of Issue @ 151 April, 2015
£/ Anniversary Date : 315 March
This is to certify that the P jon Quality A Scheme is in compli

with the relevant requirements to obdain /retain the Society's approval in asccordance

. with Ch, 3, Sec. 3, Sec. 4, Sec. 26 and Sec. 30 of the Guidance for Approval af
o}%*1 : Manufscturing Process and Type Approval, Exc . and is valid until 31s1 March, 2016,
— R —

w Periodical/ Confirmation/Oceasional Audit
Periodical/Confirmation/Occasional Andit has been carried out and Annual Plant Audit

is valid until

Branch(Offce) :__Awpul R gren

Date : q rib_ Zp

Surveyor 5 i A /l/

ang s‘i."c-uy--'m

mP onfirmation/Oceasional Audit
Periodical/Confirmation/Occasional Audit has been carried out and Annual Plant Audit
is valid unsil

Branch{Office) : Jeo s

Date A Meech e

Surveyar : bl "‘% -

SarK ;4.,.5,-1}.-"«
a Periadieal/ Confirmation/Occasional Andit

Periodical Confirmation/Occasional Audit has been carried out and Annual Flant Audit
is valid until

Branch(Oifice) :
Date ;

Surveyor

i Audit
Pmudwul Survey has bccu carried out and the product is valid wtil

Branch{Office)
Date :

Surveyor

Koty The ool will be tstiminicindly vgponsdes amed the Cerdlficain bt fvodidl If ot enddoried @l
wishin § warthn g the amméversary: daie af this Cerificame

AC-HA (012.07)
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